{ Electrolux

Factory Parts Gaualeg)

Product No. E30GC74GPS1
37766226970S1
Series 30" gas
Color stainless
Market North America
Wiring Diagram 318047111
Owner's Guide 318200687
Installation Instructions | 318201475

{ Electrolux

Electrolux Major Appliances
North & Latin America

P.O. BOX 212378
AUGUSTA, GA 30917

Publication No.
5995533915
09/02/24
(EN/SERVICE/ECL)
377

30" GAS COOK-TOP

Model No.
E30GC74G

Copyright © 2009 Electrolux Home Products, Inc.
All rights reserved.




E30GC74GPS1

Publication No: 5995533915

COOK TOP

ME30GC74GPS1

02/09



E30GC74GPS1 Publication No: 5995533915

COOK TOP
POS. NO PARTNO.  DESCRIPTION
10 7318392500  Bracket, box, (2)
12 7241603101  Label, nameplate, elux/icon
15 7318024206  Deflector, spark module
16 7318185221  Main Top Assy, frame/glass, stainless/black
19 7318285747 Panel, control, stainless
20 7318361403  Grate, top burner, black, (2), double
21 7316514800  Skirt, 5K burner, black
21A 7316515100  Skirt, 18K burner, black, (2)
21B 7316515000  Skirt, 14K burner, black
22 7316510902  Cap, 5K burner, black
22A 7316511502  Cap, 18K burner, black, (2)
22B 7316511302  Cap, 14K burner, black, (2)
26 7318363802  Bracket, channel mtg, (2)
31 7316515200  Seal, 5K burner
31A 7316515203  Seal, 18K burner, (2)
31B 7316515202  Seal, 14K burner
32 73201437  Strain relief
33 7318242225  Knob, control, (2)
33A 7318242226  Knob, control, dual, (2)
34 7318251600  Griddle
35 7318251911  Skirt, (4)
37 7316518100  Screw, ignitor assy mt, 6-32 x .62
39 7318144006  Cord, service
46 7318242810  Panel, base
47 7318241712  Panel, side, (2)
48 7318241820 Panel, rear
49 7318241904  Panel, interior side, RH
49A 7318241905  Panel, interior side, LH
57 7318286400  Panel, service
65 75303304032  Seal, rubber
69 75303300265  Screw, 8-18 X 1/2, (4)
77 7318355502  Bracket, channel mtg.
159 7318242920  Panel, bottom
162 7318245612  Brace, manifold
165 7318254300  Support, WOK
166 7318254200  Simmer Plate
* 7316459400  Pad, cleaning
* 7318163601  Cleaner-cooktop
* 7318163602  Cleaner, stainless steel
* 708016432  Screw, truss head, 8-18 x 0.375
* 75303211311  Screw, 8 x 0.500
*

75303323140 Screw, ground, 10-32 x 0.375

# Functional Parts 3 02/09
* Non-lllustrated Parts



E30GC74GPS1

Publication No: 5995533915

BURNER

1
(2]
o
O
<
~
(&)
O
o
™
L
(14
m

02/09



E30GC74GPS1 Publication No: 5995533915
BURNER
POS. NO PARTNO.  DESCRIPTION
1# 7318234315  Manifold Pipe
2 # 7316520700  Valve, burner, 5K
2B# 7316520703  Valve, burner, 14.2K
2D# 7316412510  Valve, top burner, 18K, dual port
3# 7318232637  Wiring Harness, wiigntr switch
8 # 7316135701 Module, spark
* 75303323140 Screw, ground, 10-32 x 0.375
* 75303321221  Screw, 8-32 x 3/4
10# 7316510800  Burner, sealed, 5K
10B# 7316511200  Burner, sealed, 14K
10D# 7316525400  Burner, sealed, dual, 18K
11# 7316524800 Ignitor/orifice assy., top burner, 5K, w/holder
11B# 7316525000  Ignitor/orifice assy., top burner, 14K, w/holder
11D# 7316525100  Ignitor/orifice assy., top burner, 18K, w/holder
124# 7318221375  Tubing, 5K, RH rear
12A# 7318221376  Tubing, 14K, LH rear
12B# 7318221377  Tubing, 18K, LH front
12C# 7318221379  Tubing, 18K, LH front
12D# 7318221378  Tubing, 18K, RH front
12E# 7318221380  Tubing, 18K, RH front
13 7318054513  Connector, manifold tube
14 # 7318122706  Regulator, pressure
24 7318054010  Elbow, fitting
* 708011955  Screw, 10-24 x 0.375, square drive
37 75303305528  Screw, 8-32 x 1/4
44 7316523504  Orifice, top burner, 5K
44B 7316523506  Orifice, top burner, 14K
44D 7316523508  Orifice, top burner, 18K
72 7316215600  Screw, valve mtg., 1/4 - 20
* # 7318127440  LP Conversion Kit
* # 7318199778  Wiring Harness, ignitor
# Functional Parts 5 02/09

* Non-lllustrated Parts



E30GC74GPS1

: 5995533915

Publication No

WIRING DIAGRAM

g A3d T11Lv08IE

HNINNTIY NOTLIINNOD 20718
O01AN3IONT 30 O0INdOW 30 0HaYNd
0408 3TNA0A H3LINII

]

HNIINEF-FDYWNTIY .0 319N09
H01d3dNS 0d1ON3ON 30 J0AYW3N0
HILIND[ H3INGNE dOL

N FTALS o ard

TN Od0W J. dW3L YAIO3W | 3HEWY 1Y

FTALS N 39v9 ELTN
lege 0G1 0c 3
voge 0oe 81 c

]

o OOofb—»

HNIINEE-30YWN TV .0 319108
H0(d3dNS 0J10ON3ONI 30 H00QvW3N0o
H3ILIND | d3NdNg d0L

]

HNIINGF-FDvWNTY .0 319N09

01 QO——»

H01d3dNS 0d1ON3ONT 30 H0AYW3N0
HILIND[ H3NGNE d0L

]

HNIINHF-FOYWNTTY .0 319N09
d01d3dNS 0d10ON3ONT 30 H0AYW3N0o
H3LINOT d3NdN8 d0L

&

0)
0

bg

SN 7 T W BN
.ZDAZMTMMMMW_ ZDMMMMW_‘MWM% DDmm:DON.M EINECE] DIOm_wm_D. m:yZm_KL
043SYHL "ONT INI  Od43Svdl "ONI "INI 30 Uzm_ ANT 3a UZM_.FZM
MS NI "MSNSI MS 'NOI M5 'ND T

dy3d 1HI 1S g3y 1437 INOH4 1437 ANOHS LHOH

NOg 37 d3141593A "3SNFHFONYA NOTL¥H3d0 NN H3SNYO LN3d  INIWIHONYEE
30 93843 INNT13-XN30 30 INFWIHONYHE3A 37 INVAY 1114 3N0OYHD §313N01 L3

‘NOILvdvd3d 31N0L S3ddv 113dvddy . 1 30 INIWINNO[ LONOS

S INIGWISST LH3AY

OINIIWINILNYW 1130 S3NdS30 01034400

Y153 OINIIWYNOIONNS 13 (S 3NOTY3A '0S0H0113d A
OL33440ONT OINITWENOTONNA NN HySNYD 303Nd 3 vHaay Ty
30 40943 "S3TI0HINOD SO71 30 OINIIWINIINYIA 13 "vZ17¥3d
dyd "¥103IN0IS3A 30 S3INY S3HEAY Y SO SO00L 313N0(13
‘0SIAY

ONIJIAE3S H314Y NOILYH3d0 H3d0Hd Ad1H3IA
"NOLyd3d0 SNOHIONYA ONY H3d0SdW T 3SNYD NyD HOHH3 ONIY

"STI0HINOD ONIJTAH3S NIHM NOILOINNOOSIA OL d0ldd S3dIM 1Y 138v7] 17

*NOI1NYD

NOILYINIWITY .d
380
LV4=EQERE]
J1H0dSNYHL WHvd
Q400 93nod

34431 ¥ Y 3SINW
Wed30L ¥ Y1S3nd

ONY18 ~ OONYT18 / JLIHM | M

dION / Od93N  / X3v7d M8

¥N37N03 3000 / 0100 30 S091d03 / 3d03 H0T100

‘NOILvdvd3d

Y71 83NL03443.0 INVAY INYSEN0J 37 H3d4N00
LININISS | LH3IAY

‘001 153W0d0HL03 13 7130 OINIIWINILNYW 13

HYZ17v3d 30 S3INY YI1943INT v 3103N00SEd
OSTAY

“LINN ONIJIAY35 340438 ¥3M0d LOINNOOS1d
ONTNEYA

aNNOHD
[SRETRENNGS!
EARRE!
HOLJ3NNOD
(&) N
[=X8
18 ol O/ O
AV HNINNTTY NOILOINNOD 00
WA LN 00IONTONT 30 0NAOW 30 0MAWND
0HOZIIA TINT OHY08 3TNAOW H3LINDI
30 ON3CINI
“MS NI
INOY4 1HD 1Y
1-48 1=X8
HNIINYE-FOYANTTY .0 319708
AYD H01¥3dNS 001 ONZONT 30_HOOYWINO
WNTY NI YALINDI 3NN dOL
00431M0Z13INTd
30 ON3 NI
MG NOI
INOYS LT
-8 -8
iy e HN3TNYE-I9YWNTIY 0319708
HOI¥3dNS O01ONTONT 30_H0QYW3N0
o0g31nozl S3LINDI g3NANE 0L
0435YHL “ON3 NI
"MSNOI
Yy 1431
1->8 -8 !
I
0
WNTTY SN J11Y17N2Yd
OHOTH30 BN TNEE-3OvWNTTY (d 319008
OHISYEL ONT INI TYNO12d0
“MS O HOIM3dNS O01ANTONT 30 H0OYWIN0
dv3d LHOIY TYNOT L0
W YILINDI YINENE dOL
I
|
51 1y1IN0v3d
HN3TNEE-TouA 1Y 0 319008
TYNO 1340
HOI¥3dNS O0IANTONT 30 H0QYWIN0
TYNO | 10

HILINDI HINdNEG 0L

02/09



